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7 B Statement

1. KRESEELA T RBRNE AT, RURELRRAN € R TE. URES
BRI L AR REFZA. HEABFLH.

The report is invalid without “Dedicated Inspection & Testing Stamp” on report cover and
cross pages and on conclusion, or without signature of reviewer and approver.

2. MERWER.

Report is invalid if altered.

3. AAFUT ERME A, AR, R4 RO, ATXEESHLH.
AR H R ZHH PN
The company is only responsible for the original report. Any form of copy, fax, photocopy,
electronic texts can only be regarded as reference. Editing or partial copy by any party is
not allowed.

4. FEAATREE, RS PO ERRER R, BFCRAINRE R ARSI B L
A
Company is not responsible for sampling, therefore the report is only responsible for
submitted sample. Customer shall be responsible for the representativity of submitted
sample and the authenticity of submitted documents.

5. BILRAERUREEFU MTAREHR B2 BR=1H v a5 b 15 m 5.
If customer has any objection to report, written application shall be raised by customer
within 30 days after the issue of report.

6. AAFRMATEEERL ., RIUHIAARERES. BRI REREFAEIRFFNZR
FERWES, NEITER.

Company doesn’t have the obligation to repeat testing when testing doesn’t have
repeatability, or samples are not stable during objection period, or sample is used up.

7. ARAFRERPBIEAAERALF PW RAOFELES . BARZAMELRES, %L
M OREORL BE SR .

Company promises all commercial information, technical document or trade secret related

to testing shall be protected, and all documents, samples and data shall be properly handled.

B RMAE: HRT A RN T kR R R ATE A — Tk X
Address: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
HEEL SRS Post code: 325000
Bt ZHIE Tel.:  0577-6708 7799
t5  H Fax: 0577-6708 7799
Hp 48 E-mail: rock@rock-lab.cn
o Ht Web:  www.rock-lab.cn
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HUBME R 436 /5 B, Fugitive Emissions Test Information

Mechanical Cycles prior
to Re-adjustment

FRX Wil S ey AR AR
Manufacturer Zhejiang Magpie Sealing Element Co., Ltd.
o 43 BB M AUE R, R e, 3 MRk
SUEHRIE Graphi king/ 2 f braided hite ri ith
Description rap 1.te packing/ 2 nos. of braided grap ite rings w!t
' metal-wire-reinforced, 3 nos. of die-formed graphite rings
HURH R} B HOkL R 2 e
Material Graphite Model No.
ATz 3 7 FriE PR I T A
Stem Motion Rising New or Current Product New Product
itk g | x IEFEH M
Selected by Manufacturer Collected Date Ao
(=] N o 7
Frinm S ROCKP202103008-1 RS sl
Sample No. Sample status Intact
PTiAgs o a2 1}/%
*ﬁﬂm}ma f‘f’lif”ﬂb“’kwl EHE% (mm)
T Sealing Performance ; 254
est Item Stem Diameter
Test
HORMRE RS (mm*mm) el SRR MR R T e
Cross Section Dimensions S Packing Gland Bolt Dia.
HREEAR (mm) 55 5 M EEIME (mm) 28 ]
Packing Gland ID e Packing Gland OD :
. 13 T
ERFHR AR (%) : BEMCTE (Ro) | "N
Daek b s i 17.2% Recommended Gland
b o L 10 B Tightening Torque R RE 2 60
Nut 2
BUBABHF 2.2 PR HAFF R :
No. of Mechanical Cycles No. of Thermal Cycles
OB T O 58 BRI
AR ES (barg) TEER %
- 414 N/A
Maximum Test Pressure

ok LN e Tl 2 IR

Leakage Detector Brand/
Model/ Serial Number

Thermo Fisher Scientific /
TVA-2020/
202017032075

R A
Test Medium

99.9% ik
09.9% Methane

Test Facility

RIS K4 API 622-2018 25 =i /= ik #4219 ) 3r0p)af dich itk s B 2 k) SR a
Test Basi API 622-2018 Third Edition, Tipe Testing of Process Valve Packing
il for Fugitive Emissions, Sec.4

ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Yongjia,

Zhejiang,PRC

HBHAC # Packing Configuration:

Ji W3Rl Square ring shape

73 PE &4 Split & Braided

F A& i Solid & Die-formed

4 i 22 5% S 1455 Wire or other reinforcement
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5810 Testing Data
HARE | KA MEhE Ef iR
i AS T BiLig) M HORLAE R B IR Gland Nut
A i B Static Dynamic Dynamic | Stuffing Box Flow Line | Torque (N'm) HlsE
Test Segment Leak Leak during | Leak during | Temperature | Temperature WA | W 2 Evaluation
(ppmv) Close Open ) T - S
u
(ppmy) (ppmv) :
a0 0.3 0.5 0.5 RT RT 60 60 7 H% PASS
| Day 1
%1E Ambient 3.1 29 3 RT RT : \ £ PASS |
0-150 IKIEH 0.1 0.1 0.2 RT RT . 2 % PASS
0-150 cycles 2.5 2.3 e RT RT . . &% PASS
P=41.4 barg
2.5 4.8 4.9 260 260 - - # % PASS
ik Elevated 1.3 1.5 1.7 260 260 . - 77 % PASS
151-300 RIGEH
1.9 ’ J ~ = e
151-300 cycles 24 24 260 260 % PASS
P=41.4 barg 23 2.7 2.9 260 260 - - 74 PASS
o 1.5 1.9 1.8 RT RT = - k% PASS
% 2 K Day2
e L\mbi‘e“ . 08 1 1.2 RT RT - . & h% PASS
301-450 KGR 0.3 0.2 0.3 RT RT - - % PASS
301-450 cycles 1 1 0.9 RT RT 3 : i PASS
P=41.4 barg
o 0.9 1.2 1.1 260 260 ; . £k PASS
oy 2 Day 2
28 Elevated 5.1 49 5.9 260 260 - - % PASS
451-600 KIEEFR 5 53 5.2 260 260 p - k4 PASS
451-600 cycles 28 33 38 260 260 v . 4% PASS
P=41.4 barg
4.9 10.2 11.7 RT RT . . £k PASS
%3 K Day 3
238 A mbient 35 34 3.4 RT RT - E % PASS
601-750 KGR 2.3 2.2 21 RT RT = = % PASS
601-750 cveles A
: 2.9 3.2 3.5 RT RT . - % PASS
P=41.4 barg 2L
3.6 4 4.2 260 260 - - k% PASS
Dav
g;ﬁflc\z}teil 3.7 3.8 4 260 260 - - &% PASS
751-900 X {EER 35 4.8 5.1 260 260 - 2 #H4 PASS
751-900 cycles 4.2 48 5 260 260 - : £ 44 PASS
P=41.4 barg
Fa4xR Day 4 2.5 2.7 2.7 RT RT d 5 &% PASS
i Ambient 1.8 1.7 1.8 RT RT - = £ H: PASS
Q -105 4
;{rjl 1050 KA 25 2.5 2.4 RT RT - - #H% PASS
901-1050 cycles 1 0.9 0.8 RT RT - - &% PASS
P=41.4 barg - T % .3 3 o . :
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: FHmzhE | KEMzhE HORHHE
AR biio®) bii%) BB IR T IR BE Gland Nut
AR B Static Dynamic Dynamic | Stuffing Box | Flow Line | Torque (N-m) HlE
Test Segment Leak Leak during | Leak during | Temperature | Temperature B | A 2 Evaluation
(ppmv) Close Open {C) s i | et
(ppmv) (ppmv) i i
% 4 K Day 4 4.3 4.4 4.5 260 260 s < &% PASS
i Elevated 45 4.6 4.7 260 260 : .| & pass
1051-1200 X
B 3.2 2.8 34 260 260 - - & F: PASS
1051-1200 33 3.2 3.1 260 260 - % &% PASS
cycles
=41.4 barg = S v Y b I T :
5K Day5s 3.2 3.3 3.3 RT RT 3 z k% PASS
Al y .
ik Ambient 22 2.1 2.1 RT RT : - | a#pass
1201-1350 ¥k
TR 3.1 3.5 34 RT RT - - & 1% PASS
1201-1350 1.9 2.1 2 RT RT - - £ H PASS
cycles
P=41.4 barg G S y s - - - .
5K Day5 3 3.4 3.3 260 260 : * ¥ PASS
i Elevated 4.4 4.7 4.7 260 260 5 - | &# pass
1351-1500 ¥k
1% 2.8 2.8 22 260 260 - - &% PASS
1351-1500 2.8 2.9 2.9 260 260 > . 4 H% PASS
cycles L
P=41.4 barg = = = - “ " g
% 6 K Day 6 2.7 2.5 27 RT RT i - &% PASS
Al .
i Ambient 2.7 2.7 2.7 RT RT 454 | 465 | &K% PASS
1501-1510 &
1501-1510 = f ; 4 . - : :
cycles s
P=41.4 barg Y $ E - 3 e g
#7E Note:
RT R EFEE A 15°CZE 40°C.
RT is between 15C to 40°C
R 56 45 B Test Results:
e K o i iR S A AR
Maximum Allowable 100 ppmv Maximum Leakage Tibtot P}
Leakage Detected

HORM s 2 BT R VF{E ? Was Packing Leakage Below Allowable?

Wb Yy W
Prepared by: Reviewed by:
Eﬂ: 202[-5(3 Bm:
Date: Date:
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A5 R E  Test Result Graph
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I8 Fridsk Photographic record

HEWNE Torque Measurement
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RICHTI3EER Packing rings before test

R 5 FIHOEIER Packing rings after test
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IG5 HEEEE Gland follower after test

BB ERE Gland flange
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RIS J5 HIHRAF Stem after test
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HORHAC B 4K Packing configuration drawing
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***End of report***
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